660 RALLYE 2002 <2002><EU><979929>
ENGINE GUARD
513

Pos Part Number Description Additional Text Quantity
1* 58512099344 ENG.PROTECTOR CARBON CPL. 2002 1.00
2* 58553016144 ENG.PROTECTOR MOUNTING CPL. 02 1.00
6 58538010000 RUBBER GROMMET 20X11/M6X18 01 2.00
8 58512099340 ENGINE PROTECTOR CARBON 02 1.00
9 43205262000 RUBBER GROMMET 30X15-M8X12-(1) 2.00
10 0912080103 AH SCREW DIN912 M8X10 2.00
11* 58562093051 TANK HOLDER FR. R/S OUTSIDE 01 1.00
12 58562092051 TANK HOLDER FR. L/S OUTSIDE 01 1.00
14 58562092050 TANK HOLDER FR.R/S INSIDE 01 1.00
15 58562093050 TANK HOLDER FR.L/S INSIDE 01 1.00
16 0931101103 HH SCREW DIN0931-M10X110 2.00




18 0015080303 HH COLLAR SCREW M 8X30 WS=10 2.00
19 58303061000 SPECIAL WASHER ALU 8 X 24 MM 2.00
21* 58308045000 SPECIAL WASHER 7X12,5X20 BLACK 6.00
22 0991060163 FLAT HEAD SCR. DIN7991-M 6X16 6.00
24* 58512099330 PC-OUTER HULL RALLYE LC4 02 1.00
26* 58512099360 STONE GUARD RAL. SET 02 1.00
27+ 58303061000 SPECIAL WASHER ALU 8 X 24 MM 2.00
28* 54510052100 SPROCKET SCREW-AH M8X26 WS=6 2.00
30~ 0985080003 SELF LOCKING NUT DIN0985-M 8 4.00
31 0934060003 Hex. nut DIN 934 M6 2.00
33" 0985060003 Self lock. nut DIN985-M6-A2 2.00
41* 58512099341 BRACE PLATE FRONT 02 1.00
43* 58512099342 BRACE PLATE REAR 02 1.00
45* 0991080203 FLAT HEAD SCREW DIN7991 M8X20 3.00
48 43205262000 RUBBER GROMMET 30X15-M8X12-(1) 4.00
49 54603048000 RANGE CHANGE METAL NUT M8 0.00
50 6899785 LOCTITE 243 BLUE 5 ML 1.00
68 36003014000 LOCK WASHER 8MM 0.00
74 0985050003 Self locking nut DIN 985 M5 4.00
75% 0125050003 WASHER DIN0125-A 5,3 4.00
76 58512099365 LINTIL HEAD SCREW M5X12 AH 02 4.00
78* 0015080203 HH COLLAR SCREW M 8X20 WS=10 2.00
80~ 58553019000 ENG.PROTECT.BR.FRONT FRAME 02 1.00
81 58553016100 ENGINE PROTECTOR FRONT RAL 02 1.00
82~ 58553018000 ENG.PROTECTOR REAR TO PLUG 02 1.00
83" 58553017000 ENGINE PROTECTOR REAR RAL 02 1.00
84* 58512099351 WATERT.CARB.ENG.PROT. R/S 02 1.00
85~ 58512099350 WATERT.CARB.ENG.PROT. L/S 02 1.00
86" 58030020000 PLUG M 24X3 2.00
87* 0770160030 O-RING 16,00X3,00 NBR 70 2.00
88~ 41001052000 RUBBER SLEEVE D=12MM 2.00
89 0933080103 HH SCREW DIN0933-M 8X10 4.00
90* 0797080000 *TOOTH LOCK WASHER DIN6797-A8 4.00

* = New part




